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TECHNICAL DATA

Material/Finish:

Name Material Finish
Connector Shell POM None
Center PIN BRASS Gold Plated
Insulator PTFE None
Plastic PC+ABS (White) None
Plastic TPE (White) None
Electrical:

Frequency Range 2.4-2.5GHz

Nominal Impedance {502

VSWR 2.0 MAX

Gain 1.6dBi MAX

Radiation Omni

Polarization Vertical

Mechanical & Environmental

Durability

500 Cycles MIN

Temperature Range

-55C to+165C

Relative Humidity MIL-STD-202, method 106
Vibration MIL-STD-202, method 213
Corrosion MIL-STD-202, method 101




LiTE THE YOUNGFOR CORPORATION

CONNECTOR & RF ANTENNA

Antenna Testing Conditions :

Radiation Pattern Testing

Anechoic Chamber

R -
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CONNECTOR & RF ANTENNA

Anechoic Chamber

Standard Horn Antenna Antenna Test
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CONNECTOR & RF ANTENNA

Antenna Electricity Characteristics:
1. Return LossS :

LOG MAG B.888 db 5.888 dbS

LOG HAG

START 1GHz [ 8.88 dBm] STOP 4AGHz

Antenna Frequency (2400~2500MHZ)

2400 2450 2500

Frequency
MHZ MHZ MHZ

Return
-18.038 -23.407 -18.248
Loss
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CONNECTOR & RF ANTENNA

2. VSWR :

[ 8.88 dBm]

Antenna Frequency (2400~2500MHZ.)

2400 2450 2500

Frequency
MHZ MHZ MHZ

1.269 1.130 1.259

e B =

PDF created with pdfFactory trial version www.pdffactory.com



= g
l-l‘ €  THE YOUNGFOR CORPORATION

CONNECTOR & RF ANTENNA

3. Smith Chart :
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Li"'E THE YOUNGEOR CORPORATION

CONNECTOR & RF ANTENNA

Antenna Radiation pattern :

H plane (2400MHZ) E plane (2400MHZ)

H 2400 0MHz El 2400 0MHz

Max Gain

Max Gain@Angle
Min Gain

Min Gain@Angle
Average Gain
-3dB Angle A
-3db Angle B
HPB
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Li"'E THE YOUNGEOR CORPORATION

CONNECTOR & RF ANTENNA

H plane (2450MHZ) E plane (2450MHZ)

H 2450 0MH= El 2450 0MHz

Max Gain

Max Gain@Angle
Min Gain

Min Gain@Angle
Average Gain
-3dB Angle A
-3db Angle B
HPB

La =
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CONNECTOR & RF ANTENNA

H plane (2500MHZ) E plane (2500MHZ)

H 2500 0MHz El 2500 0MHz

Max Gain

Max Gain@Angle
Min Gain

Min Gain@Angle
Average Gain
-3dB Angle A
-3db Angle B
HPB

La =
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B}l Shin Din Cable, Ltd.

Office Address:

Unit 4101-11, 41/F.,
Metroplaza Tower 1,

223 Hing Fong Road

Kwai Fong, N.T., Hong Kong

RF1.37 Coaxial Cable

. Element table:

Factory:

Engineering Department

Tel: (86)-755-2765 3333
Fax: (86)-755-2765 3338

Date: Feb.27, 2008

Environmental Document for RF1.37

Product name and Configuration:

Jacket

Conductor

Insulation

Quter conductor

Product part

Material Name

Tested articles

Conductor

Silver plated copper wire

Cd, Pb, Hg, Cr*®, PBBs, PBDEs

Insulation

FEP: 5100J

Cd, Pb, Hg, Cr*®, PBBs, PBDEs

Outer conductor

Tinned plated copper wire

Cd, Pb, Hg, Cr*®, PBBs, PBDEs

Jacket

FEP: NP-101

Cd, Pb, Hg, Cr*®, PBBs, PBDEs

CMB

BTHO46 BK/ BTH040 GR /BTH047 WH

Cd, Pb, Hg, Cr*®, PBBs, PBDEs

CMB: Color Master Batch
Document list:

Product Part Tested articles SGS Report No. Tested Date

Tinned copper wire Cd, Pb, Hg, Cr'®, PBBs, PBDEs EC406535100 2007-7-27
Silver plated copper wire| Cd, Pb, Hg, Cr*, PBBs, PBDEs SH7056525 2007-6-2
Insulation 5100J Cd, Pb, Hg, Cr*®, PBBs, PBDEs SH7074023 2007-7-11
Jacket NP-101 Cd, Pb, Hg, Cr*®, PBBs, PBDEs SH7037378 2007-4-17

BTHO046 BK Cd, Pb, Hg, Cr*®, PBBs, PBDEs EC407409708 2007-12-15

BTH040 GR Cd, Pb, Hg, Cr*®, PBBs, PBDEs EC407409705 2007-12-15

BTH047 WH Cd, Pb, Hg, Cr'®, PBBs, PBDEs EC407409711 2007-12-15

Prepared by: HuangDiao

Approved by: Yokoyama Katsuiji

Shin Din Cable, Ltd.




SGS

Test Report No. EC408938903 Date: Dec 18 2008 Page 10of 5

DAINICHISEIKA COLOR & CHEMICALS MFG. CO.. LTD.
7-6, BAKUROCHO 1-CHOME,

NIHONBASHI, CHUO-KU,

TOKYO 103-8383,

JAPAN

The following sample was submitted and identified on behalf of the client as :
FCM H 1374 GRAY

SGS Job No. : 1231578

Lot No : 18H-6298

Manufacturer : DAINICHISEIKA COLOR & CHEMICALS MFG. CO., LTD.

Country of Origin : JAPAN

Date of Sample(s) Received - DEC 10 2008

Testing Period : DEC 10 - 17 2008

Test Requested : Select test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Conclusion : - Based on the performed tests on submitted sample, the results
comply with the RoHS Directive 2002/95/EC and its subsequent
amendments.

Signed for and on behalf of
SGS Hong Kong Ltd.

Hui Ying Ngai, Alex
Section Manager

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/www.sgs.com/terms _and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructi if any. The Company’s sole r ibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligati under the i Any ized alteration, forgery or falsification of the content or app of this is and
offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d cannot be rep
without prior approval of the Company.

d except in full,



SGS

Test Report No. EC408938903 Date: Dec 18 2008 Page 2 of 5
Test Results:

ID for sample 1 : 4089389S003

Description for sample 1 . Grey Plastic Pellet

RoHS Directive 2002/95/EC

Test ltem(s) Unit Test Method Results MDL Limit
Cadmium(Cd) mg/kg 1EC 62321/2nd CDV (111/95/CDV), n.d. 2 100
ICP-OES/ AAS
Lead (Pb) mg/kg |EC 62321/2nd CDV (111/95/CDV), 12 5 1000
ICP-OES/ AAS
Mercury (Hg) mg/kg |EC 62321/2nd CDV (111/95/CDV), n.d. 2 1000
Mercury Analyzer
Hexavalent Chromium (CrVI) mg/kg 1EC 62321/2ndCDV (111/95/CDV), UV-VIS n.d. 2 1000
by colorimetric method
Sum of PBBs mg/kg IEC 62321/2ndCDV (111/95/CDV), GC-MS n.d. - 1000
Monobromobiphenyl mg/kg IEC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Dibromobiphenyl mg/kg 1EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Tribromobiphenyl mg/kg 1EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Tetrabromobiphenyl mg/kg IEC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Pentabromobiphenyl mg/kg 1EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Hexabromobiphenyl mg/kg 1EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Heptabromobiphenyl mg/kg 1EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Octabromobiphenyl mg/kg 1EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Nonabromobiphenyl mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Decabromobiphenyl mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Sum of PBDEs mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. - 1000
Dibromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Monobromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Tribromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Tetrabromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Pentabromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Hexabromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Heptabromodiphenyl ether mg/kg IEC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Octabromodiphenyl ether mg/kg IEC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Nonabromodiphenyl ether mg/kg |EC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5
Decabromodiphenyl ether ## mg/kg IEC 62321/2ndCDV (111/95/CDV), GC-MS n.d. 5

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention

is drawn to the limitation of liability, i ion and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructi if any. The Company’s sole responsibili is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and igati under the tr ion d Any horized alteration, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d cannot be repi d except in full,
without prior approval of the Company.




SGS

Test Report

Flowchart:

Fb, Cd

No. EC408938903

Date: Dec 18 2008

Cuttingd Preparation

YWeigh Sample

i Cr B+

)"

Page 4 of 5

FPEBs, PEDES

Alkaline fusion
with Ma, GO,

l

Acidify by
diluted HECI

l

Filtration

l

Solution

l

ICR A48

Alkaline Extraction

Hg Analyzer

Solvent Extraction

|

Filtration, pH,
Clean-up

|

Add reagent for
color developrment

l

LIS

|

Concentrated Dilute
extracted solution

|

Clean-up with
flarisil column

|

Solution

|

EC-ME

Mote © 1) The Cd and Pb contents test on polymeric samples were dissolved totally by pre-
canditioning method according to abowe flow chat.

Operatar :

Section Chief

Chiu kan Yuen (Alkaline Fusion)

Faok Chi Shan (Hy Analyzer)

Larn kg Yung, Allen (Hexavalent ©hrormiurn]

Lau Chung Yin, Eric (PBEBs and PBDES)

Hui ¥ing Moai, Alex

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention

is drawn to the limitation of liability, i

at the time of its intervention only and within the limits of Client’s instr
from exercising all their rights and obligati i

offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d

without prior approval of the Company.

and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
i if any. The Company’s sole responsibilif is to its Client and this document does not exonerate parties to a transaction
under the tr d Any horized alteration, forgery or falsification of the content or appearance of this document is unlawful and

cannot be rep! d except in full,



SGS

Test Report No. EC408938903 Date: Dec 18 2008 Page 3 of 5

Note :

(1) ma/kg = ppm; 0.1%wt = 1000ppm

(2) n.d. = not detected

(3) MDL = Method Detection Limit

(4) ## = The exemption of DecaBDE in polymeric application according 2005/717/EC was overruled by
the European Court of Justice by its decision of 01.04.2008. Subsequently DecaBDE will be included
in the sum of PBDE after 01.07.2008

(5) - = Not regulated

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention

is drawn to the limitation of liability, i ion and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructi if any. The Company’s sole responsibili is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligati under the tr ion d Any horized ion, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d cannot be repi d except in full,
without prior approval of the Company.
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Test Report No. EC408938903 Date: Dec 18 2008 Page 5 of 5

EC408938903

Sample photo:

40893895003

SGS authenticate the photo on original report only
*** End Of Report ***

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s i if any. The Company’s sole resp ibility is to its Client and this document does not exonerate parties to a transaction

from exercising all their rights and obligati under the tr Any horized ion, forgery or falsification of the content or app of this d is and
offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d cannot be repi d except in full,
without prior approval of the Company.
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Test Report No. EC408259800 Date: Jul 16 2008 Page 1 of 4

SHIN DIN CABLE LIMITED

UNIT 4101-4111, 41/F., METROPLAZA TOWER 1,
223 HING FONG ROAD,

KWAI FONG,

N.T.

HONG KONG

The following sample was submitted and identified on behalf of the client as :
TINNED COPPER WIRE

SGS Job No. : 1192148

Lot No : CT7*37-2-2

Date of Sample(s) Received - JUL 10 2008

Testing Period : JUL 10 - 15 2008

Test Requested : Select test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Conclusion : - Based on the performed tests on submitted sample, the results
comply with the RoHS Directive 2002/95/EC and its subsequent
amendments.

Signed for and on behalf of
SGS Hong Kong Ltd.

Leung Wai Yin Jessica
Section Manager

This document is issued by the Company under its General Condmons of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, il ion and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’ S | instructi if any. The C pany’s sole p ility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligati under the Any ized alteration, forgery or falsification of the content or app of this is and
offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This cannot be repi except in full,
without prior approval of the Company.
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Test Report No. EC408259800 Date: Jul 16 2008 Page 2 of 4

Test Results:

ID for sample 1 - 40825985001

Description for sample 1 : Metal w/ Silvery Plating ( Base: Copppery Metal)

ROHS Test

Test ltem(s) Unit Test Method Results MDL Limit

Cadmium(Cd) mg/kg IEC 62321/ 2nd CDV (111/95/CDV), n.d. 2 100
ICP-OES

Lead (Pb) mg/kg IEC 62321/ 2nd CDV (111/95/CDV), n.d. 5 1000
ICP-OES

Mercury (Hg) mg/kg IEC 62321/ 2nd CDV (111/95/CDV), n.d. 2 1000
ICP-OES

Hexavalent Chromium (CrVI) IEC 62321/2ndCDV (111/95/CDV) Negative #

by spot-test/
boiling-water-extraction

Note :

(1) mg/kg = ppm; 0.1%wt = 1000ppm

(2) n.d. = not detected

(3) MDL = Method Detection Limit

(4) # : Positive means the presence of CrVI on the tested areas
Negative means the absence of CrVI on the tested areas

(5) -= Not regulated

This document is issued by the Company under its C it of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructi if any. The Company’s sole ibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligati under the ion d Any horized alteration, forgery or falsification of the content or app! of this d is and
offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d cannot be reproduced except in full,
without prior approval of the Company.
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Test Report No. EC408259800 Date: Jul 16 2008 Page 3 of 4

Flowchart of Digestion for Cd and Pb Measurement
tMethod: IEC 62321/ 2" CDV 1 1185/CDY

CuttingPreparation

¥
sample Measurament

¥
Acid digestion

Filtration

hd

Total Digestion

¥
AAS T ICP-AES

DATA,

The samples were dissohed totally by pre-conditioning method according to above flow chart,

Cperator Chiu Kan Yuen

Section Chief ; Leung Wal Yin, Jessica

This document is issued by the Comp: under its C it of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms and_conditions.htm. Attention
is drawn to the limitation of liability, i i ion and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’'s |nstr i if any. The Company’s sole ibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligati under the d Any horized alteration, forgery or falsification of the content or app! of this d is and

offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This d cannot be reproduced except in full,
without prior approval of the Company.




Test Report No. EC408259800 Date: Jul 16 2008 Page 4 of 4

EC408259800

Sample photo:

40825985001

SGS authenticate the photo on original report only
*** End Of Report ***

This document is issued by the C y under its C of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms and_conditions.htm. Attention
is drawn to the tation of liability, indemnification and jurisdiction issues defined therein. Any holder of this is i that i ati i hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructi if any. The Ci y’s sole ibility is to its Client and this document does not exonerate parties to a transaction

from exercising all their rights and obligati under the Any horized ion, forgery or falsification of the content or app! of this di is and
offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This cannot be rep d except in full,
without prior approval of the Company.




Test Report

No. SH9089475-1/CHEM Date: May. 27, 2009 Page 1 of 4

SHANGHAI YINMU ELECTRONICS MANUFACTURE CO., LTD
NO.15 HUAGONG RD, SONGJIANG, SHANGHAI

THIS REPORT IS TO SUPERSEDE TEST REPORT NO.SH9089475/CHEM DATE: 2009/05/16

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name
SGS Ref No.

Sample Receiving Date :
Testing Period

Test Requested

Test Method

Test Results

: COPPER WIRE PLATED SILVER
1 11834659-1

May.13, 2009

: May.13-16, 2009
: In accordance with the RoHS Directive 2002/95/EC, and its amendment directives

: (1) With reference to IEC 62321:2008 for Cadmium content.

Analysis was performed by ICP
(2) With reference to IEC 62321:2008 for Lead content.
Analysis was performed by ICP
(3) With reference to IEC 62321:2008 for Mercury content.
Analysis was performed by ICP.
(4) With reference to IEC 62321:2008 for Hexavalent Chromium by spot test /
Colorimetric Method.

: Please refer to next pages

Signed for and on behalf of
SGS-CSTC Chemical Laboratory

5-!:“::(57 oo

Sandy Hao
Lab Manager
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SGS

Test Report No. SH9089475-1/CHEM Date: May. 27, 2009 Page 2 of 4
Test results by chemical method (Unit: mg/kg)
. Method RoHS
Test ltemis): (refer to) 1 MDL | “[imit
Cadmium(Cd) (1) ND 2 100
Lead (Pb) (2) ND 2 1000
Mercury (HQ) (3) ND 2 1000
Hg)gavalent Chromlqm (CrVI) by Spot test / (4) Negative # i
boiling water extraction

Test Part Description:
1. Silvery metal wire

Note:

mg/kg = ppm

ND = Not Detected

MDL = Method Detection Limit

(1)
()
3)
(4) # = Spot-test:

Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;

(The tested sample should be further verified by boiling-water-extraction method if the spot

test result is Negative or cannot be confirmed.)

Boiling-water-extraction:

Negative = Absence of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction
solution is equal or greater than 0.02 mg/kg with 50 cm? sample surface area.

For corrosion protection coatings on metals: Information on storage conditions and production

date of the tested sample is unavailable and thus results of Cr(VI) represent status of the

sample at the time of testing
(5) “-”= Not Regulated

(6) The maximum permissible limit is quoted from the document 2005/618/EC amending RoHS

directive 2002/95/EC
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SGS

Test Report

1) Name of the person who made measurement: Jeff Zhang/Chaven Lian/Frank Fang

No. SH9089475-1/CHEM

ATTACHMENTS

2) Name of the person in charge of measurement: Terry Wang
3) These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr6+ test

method excluded)

Sample Preparation

v

Sample Measurement

Date: May. 27, 2009

A 4

Pb/Cd/Hg

Acid digestion with
microwave/ hotplate

v

Filtration

v

v

Solution

Residue

v

Page 3 of 4

cr6+

v

Nonmetallic
material

v

Positive

Adding extraction
solution

y

Total digestion

Heating to 90~95C
for extraction

y

y

ICP-AES/AAS

v

DATA

Filtration and pH
adjustment

y

Metallic
material

Negative

Boiling water
extraction

v

y

Adding 1,5-
diphenylcarbazide
for color
development

Adding 1,5-
diphenylcarbazide for
color development

y

y

UV-Vis

A red color indicates

the presence of Cr®*.

If necessary, confirm
with UV-Vis.

v

y

DATA

DATA

=il Hoicling Mo 38H Yishan Foas! Thanghal Chvina
W -E - LI s
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Test Report No. SH9089475-1/CHEM Date: May. 27, 2009 Page 4 of 4

Sample photo:

SGS authenticate the photo on original report only

*** End of Report ***
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PC/ABS Plastic Alloy




LUPOY HP-5004

mA4A

LUPQY PC/ABS It144:,

LRICEH

IR BE
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MI, 250°C 2.16kg

At
316831 (/2 7R
72 0 < 5
5 R
iR

lzodfk 0,458 23T
-30C

A R
It BE
HDT, 264psi, 0.250"

iR/

@ LG

T PCRy s I e, P eE P REATABSIT I L2 JE P fE.
LUPOY HP-5004 Ji& H A ki A E P RE A B 55 PCIABS &4, 2L R4 (R SE e PE A
AN AR RERE H 7 HL ORI G .

%

g/10min

Kgf/cnt
%
Kgf/ent
Kgf/cnr

Kgfem/cm
Kgfem/cm

ASTM D792

ASTM D1238

ASTM D638

ASTM D638

ASTM D790

ASTM D790

ASTM D256
ASTM D256

ASTM D785

ASTM D648

ASTM D1525

1.14
5~8

3-6

545
>100
900
23,000

65
50

111

115



LUPOY HP-5004
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HP-50047F A H — @ B4, X FLUPOY HP-5004, FHR&AN:
807100°C, ISF[A])3™4/N

BREEEL InT 44
P F B R
=& 230 ~ 240°C
¥
FE 240 ~ 250°C
EIE .
250 ~ 260°C
15 B 250 ~ 260°C
N 40~ 80 C
HH— 600 ~ 1,200 kg/cnt
B 500 ~ 1,000 kg/cnt
EE KD
W 10 ~40 kg/cnt
®RIE 40~80% it KIES L
B2 RPM 40 ~80
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1. LUPOY HP-5004 fif 4.2 i 1tk

(TR
2
R E (ER) RS Wr 5 feh- [ 3R
METR (5%) 94 88 95
A o (#HiE) o (%Hi#) o (i)
VR 4 85 42
VAT R 88 84 70
MER T e 54 80 2
Senh 90 98 75
HIR 4 95 98 98
i 82 99 50
WDA40 (15525 71]) 100 100 100
FH e 85 92 72
2,1 o (W) o (W) o (W)
FHOR o (#H#) o (%) o (R)
K 30 60 20
Bei (10%) 85 100 82
i (5%) 98 81 100
K 23C 97 99 99
85C 80 9 30

23°C &8/INES S MR
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Intertek

TEST REPORT NUMBER: SZHHO0023255101

APPLICANT: LG CHEMICAL (GUANGZHOU) ENGINEERING DATE: Apr 11, 2008
PLASTICE CQ0O.,LTD.
NO.1,15T YECHENG ROAD, ERSTERN
SECTION OF ECONOMIC TECHROLOGICAL
DEVELOPMENT DISTRICT,
GUANGZHOU, PRC

ATTH: ZHU XUE EHEN

SAMPLE DESCRIPTION:
ONE (1) SUBMITTED SAMPLE SAID TO BE SEMI-TRANSPARENT PLASTIC GRANULE
(LUPOY HPS004-WPI).

I T R R R R R R s 2 s sl s s LR RS R ITIIEY

TESTE CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TC ATTACHED PAGE(S)
IS SRS RE RS RS LRSS SRS S SRR IR R SRR SRR RS RS EE RS RS RS RS ER SRR S ERERESEEEERESE N T

AUTHORIZED BY:
FOR INTERTEF. TESTING SERVICES
SHENZHEN LTD.

GENERAL MAMAGER

Irdertek Testing Services Shererhen Lid -TPH Division
TiF.. Shisou Technoiogy Man Baldng, industria! Tth FRosd, SRekos, Shanchen, China
Tul (SE-TSEI2EH3 7000 Fae: {BE-TE512853 THAM Posireds’ 518087 FAGE 1 OF 3
v, mberiek com  wwwemisrist-ablesioomen  CRina Toll-Frea: BOO 589 1338

Amanticn i drawn to the larms and condilans printed avarleaf.



Intertek

TEST REFPORT NUMBER: SZHHOD23255101

TESTS COMDUCTED

{A) TEST RESULT SUMMARY :

| TESTING ITEM RESULT
CADMIUM (Cd) CONTENT (mg/kg} ND(<2)
LEAD (Fb} CONTENT (mg/kg) ND(<2)
MERCURY (Hg) CONTENT (mg/kg) ND(<2)
CHROMIUM (VI) (Cr®') CONTENT (mg/kq) ND {<1]
(FOR NON-METAL)
POLYBROMINATED BIPHENYLS (PBEs) (mg/kqg)
MONCBROMOBIPHENYL (MonoBR) ND(<5)
DIBROMOBIPHENYL (DLBB) ND(=5)
TRIBROMOEIPHENYL (TriBB) HD({<E)
TETRABROMOBIPHENYL (TetraBEB) ND(<5)
PENTABROMOBIPHENYL (BentaBBE) ND(<5)
HEXABROMOBIPHENYL (HexaEB) ND(<5])
HEPTAERCMCBIFHENYL (HeptaBEB) ND (<5}
OCTABROMOBIPHENYL [OctaBE) ND (<5)
NONABROMOBIPHENYL (MonaBR) ND(<5)
DECABROMOBIPHENYL [DecaBB) ND(<5)
POLYBROMINATED DIPHENYL ETHERS (PBDEs) (mg/kg)
MONCBROMODIPHENYL ETHER (McnoBDE) ND(<5)
DIBROMODIPHENYL ETHER (DiBDE) ND (=5}
TRIBROMODIPHENYL ETHER (TriBDE) ND(<5)
TETRABRCMCDIPHENYL ETHER (TetraBDE) ND(<5])
FENTABROMODIFHENYL ETHER (PentaBDE) ND (<5}
HEXABROMODIPHENYL ETHER (HexaBDE) HND(<5]
HEPTABROMODIPHENYL ETHER (HeptaBDE) ND(<5)
OCTABROMODIPHENYL ETHER (OctaBDE) ND (=5
NONABROMODIPHENYL ETHER (NonaBDE) ND(<5)

| DECABROMODIPHENYL ETHER (DecaBDE) ND(<5)

CHEMIST: LWV LINNA

mg/kg = MILLIGRAM FER KILOGRAM = ppm
< = LESS THAN

ND = NOT DETECTED

HOTE : DecaBDE IN PFOLYMERIC APPLICATICHNS IS EXEMPTED ACCORDING TO RoHS
DIRECTIVE AMENDMENT 2005/717/EC.
L e R e e e

Irvteriek Testing Services Shenshen Lad -TFH Dévision
7/, Sheknu Technology Main Bullding, imdustrial Tth Rosd, Shekou Shenzhen, China
Tal: (B5-TSS06AT OO0 Fax: (38-TE5I2R83 THRD Pusteods 518087 PRGEE 2 OF 3
wearhinferiel com  weww nierekdablestoom.on China Tol-Free BOO 559 1338
Attentian is drawn to the terms and canditions printed ovarleaf.



Intertek

TEST REFORT HUMBER: SZHHO023255101
TESTS CONDUCTED

(B} EoHS REQUIREMENT

RESTRICTED SUBSTANCES LIMITE

CADMIUM (Cd) 0.01% (100 ppm)
LEAD (Fb) 0.1% (1000 ppm)
MERCURY (Hg) 0.1% (1000 ppm)
| CHROMIUM (VI] (cr ] 0.1% (1000 ppm)
POLYBROMINATED BIPHENYLS (FPBBEs) 0.1% (1000 ppm)
POLYBROMINATED DIPHENYL ETHERS (PBDES] 0.1% (1000 ppm)

THE ABOVE LIMITS WERE QUOTED FROM 2002/9%5/EC AND AMENDMENT 2005/618/EC FCOR
HOMOGENEQOUS MATERIAL.

[T} TEST METHOD

TESTING ITEM TESTING METHOD REPORTING LIMIT
WITH REFERENCE TO IEC 62321 -111/95/CDV,
CRADMIUM (Cd)
{BY ACID DIGESTION AND DETERMINED BY ICP- 2 mg/kg
CONTENT
OES
LEAD (PB) 'WITH REFERENCE TO IEC 62321 -111/95/CDV,
‘BY ACID DIGESTION AND DETERMINED BY ICP 2 mg/kg
SR - DES
TH REFERENCE TO IEC 62321 -111/95/CDV,
MERCURY (Hg! Y ACID DIGESTICN AND DETERMINED BY 2 mg/kg
CONTENT
i ICP - OES
CHROMIUM (VI) WITH REFERENCE TO IEC 62321 -111/95/CDV,
{cr®™) CONTENT BY ALKALINE DIGESTION AND DETERMINED BY 1 mg/kg
(FOR NON-METAL) |UV-VIS SPECTROPHOTOMETER

POLYBROMINATED
BIDHENYLS [PEBB#L“ITH REFERENCE TQ TEC 62321 -

POLYBROMINATED ;é'lfgaaiuﬂn'nﬁtﬂwﬁs A.HDEHPLL‘_‘ . 5 mg/kg
DIPHENYL ETHERS
CEABEL) CONPTRMATION WHEN NECESSARY

HOTE :; TESTS WERE CONDUCTED WITH REFEREMCE TO 111/55/CDV VERSION 2007-10-12

WHICH IS STILL A DRAFT METHOD AND SURJECT TO FUTURE CHANGES PRIOCRE TO
PUBLICATION.

DATE SAMPLE RECEIVED : APR 08, 2008B
TESTING PERICD : AFR 08, 2008 TO APR 10, 2008
L R e e s e e

END OF REPORT

ek Testing Serviced Shenisen LiL-TFH Deyivon
TIF., Grakeena Techaology Main Building, Indusiral Mth Road, Shekou, Shenzhen, Ghina
Tol; (BE-THEIPEET TOO0 Fax: (BE-TESIRAI TIIRS Pomlcode STA0GT PAGE 3 OF 3
www nierdesipom  wareirderiek:labbosd comon  Chima Toll-Frea: 800 088 1335
Attaniian is deawn |o the berme and conditicns printed overiead,



SGS

Test Report NO. Fasosoi/LF-CTSAYAADS 06051

wssued Deie:  March 10, 2008

Picture of Sample &8 Raceived:

IHE“.H"F'

NOTE 1y N.D. = Mol detacted (<MD |

{2) mg/ka = ppm

131 MOL = Mo Detecban Limit

[4] - = Mo raguiatan

{5} ** = Qualitateen analysis (Mo Lini)

&} Negative = Undetectable § Positve = Delectable

Page 3 of 3
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el B

QMFZ2 Component - Plastics Friday, October 24, 2003 E67171

LG CHEMICAL LTD
20 YOIDO-DONG YONGDUNGPO-GU SEOUL 150-721 KR

Material Designation: BT-1055D
Product Description: Thermoplastic Elastomer (TPE), designated "KEYFLEX" furnished as pellets.

Color Min. Thick. (mm) Flame HWI HAI RTI RTI RTI IEC GWIT IEC GWFI
Class Elec Imp Str
NC, BK 15 HB 3 0 50 50 50 - -
3.0 HB 3 0 50 50 50 - -

CTI: 0 IEC CTI (vy: - HVTR: O D495: 5 IEC Ball Pressure (T): -
Dielectric Strength (kV/mm): - Volume Resistivity (10%ohm-cm): - Dimensional Stability(%): -
ISO Tensile Strength (MPa): - ISO Flexural Strength (MPa): - ISO Heat Deflection (T): -
ISO Tensile Impact (kJ/m?): - ISO Izod Impact (kJ/m?): - ISO Charpy Impact (kd/m?): -
Report Date: 6/11/2002 Underwriters Laboratories Inc®

UL94 small-scale test data does not pertain to building materials, furnishings and related contents. UL 94 small-scale test
data is intended solely for determining the flammability of plastic materials used in components and parts of end-product
devices and appliances, where the acceptability of the combination is determined by ULI.
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Test Report NO. rFesosoinr.cTsavasns-osase lssued Date.  March 10, 2008 Papa 20f3
Barnple Na. i AYARDE-0E051.001
Sample Description + KEYFLEX BT 10550
item Mo /Part Mo, ; MA
B et e ek 1 |
Test Boms Unit Test Metrod oL Renufis
Cadmm (Cd} mgk W medeenee o IEC A2321 2008, SOP-0ES <F] W.O
Lad (Fh} i Wi relarence o IEC 6232 1:2008, I0P-0ES 5 D
marcury (Hg) mihg Wi relerence o IEC 62321 2008, ICP-DES 2 HD
Flexavalent Chiammim (S Y1) mgg Wien ralarance to IEC 62321 2008, UV-WS 1 WO
T e ri= _'13=T-":'3. ol Pl A o Ay d !
Tost Hems Uit Taat Mainod Mo Resuits
AR eVl i i) Mgy Wi redaranca to IEC G2321:2000 GC-ME § WO
Climromobiphery mateg Wi reference o IEC 82321 2008, GC-MS 5 N
Tribwarmabiaharsy gy WEN raleronce o IEC 62371 2008 GC-MS i nO
| ptrabrmmonEneryl Mgy With relerence b IEC 623212008 GC-MS 5 M
Panlaty pmobgnery iy VAN reference (o (G 2321200 GE-MS 5 WD
Hexabromonoheryl mgig Witin relerence o IEC 82321 2008 GC-MS 5 N
Heplabramobiphanyl maka WiEh raference to IEC 623212006, GC-MS i N.D
Ctanromobipheny! ma'ig Wit reference to IEC 82321 2008, GC-MS 5 MD
Horanramobipheny g \With raference to [EC 823210008, GC-MS 5 N.D.
Decabromatipheryl ey With raference to [EC 823212008, GE-MS 5 N.O
Mprcammadiphemy efher mg/kg Vil raterence to IEC 62221 2008, GC-MS y [
[bromodiphenyd elher mg/kg With reference b IEC 82321 2006 GO-MS g WD
Trisieenadifhern emar gk wain rateronce so IEC 82321 2008 GC MS [ WD
Tetrabomadiphersyl ether Ry Wihih reference 1 EC 62321 206, GE-MS 5 [
Peplatrernadipheny emar kg Wit reference &0 [EC G121 2008, GC-MS 5 MO
Hexabremadigheny ser migkg with reference o IEC 633212008, GE-MS & MO
Heolabramodpranyl aile ki WWiih refererce to [EC 82321 2008 GC-MS 5 M0
Datromedphany ather Migi{eg Wik reference 10 IEG BEIZ1 2008, GE-MS 5 .0,
Wertbe omechpheny altes Mkl Vil reference 10 IEC 82321 2008, GC-MS 5 H.D,
Decatromadiphenyl ether mykg WWIIh refererce fo IEG BZ321 2008, GC-MS & .0
NOTE 1) M0, = Not detected [<MDL)
{21 mgikg = ppm
[3] MDL = Methad Delecson Limit
(4] = ® K ragudatan
{51 ™ = Qualitabye analysie {Hag Lini)
(8] Magative = Lindatoctabls | Positive = Detectabls
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SGS

Test Report NO. FesosoinF-cTEAYARDS 06061 issued Date  Mareh 10, 2009 Pagatafd

To: L@ GHEM, LT
To-1
HLh'EE-I‘lI-EIIJPE
Yedau-cify
JECNNAM
Komag

The faliceing merchandise was submiled and isanbfied by ihe client &5

Prodict Name : KEYFLEX BT10E5D
5G5S File Mo, ¢ Y ARDGD606T
Recebved Dato - Manch 05 2003

Test Performing Date - Merch 05, 2008

Test Parformed 1 505 Tosting Komrea tesied (he sampleis| selacted by epplicant with fallowing resulls
Tast Results | For fufher details, pleass raler iofollowng pageis)
SGS Testing Korea Co. Lbd.

et JeﬁJoU :

Jinee Song/ Testing Parson
Jefl Jang ( Chemical Lab Mor
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@ﬂ LLETX PN

7 &% F et ix

#E: 11— 20074E 11 H 14 9
;ﬁﬂ:]ﬂﬁm [n%] Hpbs9.1 [ A | ee | rm | »s
1 2 5 # % (E ®
] % ] & & & & r 7
CL {Fe) (Ni) (Ph) Mn) (Sn) CAD (Zn)
8.9 09.197 0.186 237 0.0089 0.274

ho¥ g oe
FHUEAE, o b EHE, § Y
N/mm? e HRB
d-l.?':-’.ﬁ 9.5 76




Intertek

TEST EREPORT HUMEBER: SZHHODZA0226032

APPLICANT: DONGGUAN CITY LIAOBU LUXIN HARDWARE DATE: Jul 28, 2008
FACTORY
XINJIUWEI CITY GULOULING STREET
NO.62,LTACBU TOWHN DONGGUAN
CITY  CUANGDONG FROVINCE, CHINA

ATTN: M&5 LEI

SAMPLE DESCRIFTIGHN:

T P R T R O R
ONE (1) SUBMITTED SAMPLE SAID TO BE GOLD COLOR METAL SHAFT.

{# 5 42 #8 SAMPLE DESCRIPTION . i, B (&{E) cis04/HPES9-1.
[f & REGICN OF ORIGIN 1 CHINA.
HE EH BUYER'S NAME : DELTA.
W% i FACTORY 'S NAME s P 4.
{4} |/ 4 DATE SAMPLE RECEIVED : JUL 21, 2008.
AR &dlist AW DATE TEST STARTED : JUL 22, 20408
St |

AR R e
i*iib*tttt**‘.kiiiifit*iiii***ii*tf*i'f*tt*+iiit*itf***il**tt*ti*ibiii!

W5t 2#RAT TEST CONDUCTED:
[ ke, W ESHEA .
A5 REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

ﬁ***iittt*****i*******ii*itt*ff+bil**ri¥kik****tiiifi******“t**tf++ii

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES

SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER

PRGE 1 OF &

Intertek Testing Services Shenzhen Ltd-TFH Division
7iF . BhakouTechnology Main Bulding, Industrial Tin Road, Shskow Shanzhen, China
Tei (RA-T55] 26032 0111 - Fax [36:755 3881 T11AE Pratcods: B1A0AT




TEST REFORT HUMBER: SZHHOOZBOZ2Z2502

TESTS CONDUCTED

(A} TEST RESULT SUMMARY BIsLHLE.

TESTING ITEM HIETEH RESULT HH
CADMIUM (Cd) CONTENT #R&i (mg/kg) 14
LEAD {(Pb) CONTENT #Z8l (mg/ka) 17600
MERCURY (Hg) CONTENT KW (ma/kq) ND (<2}
CHROMITM {VI) (Cré+) RESULT (FOR METRAL) 7{Ni%&h
. d HEG .
B EHH) (mg/kg with 50cm’)f s

CHEMIST : LV LiIMNMN
REMARKS: mg/kg = MILLIGRAM PER KILOGRAM MRl
a3k . mg/kg with S0cm’ = MILLIGRAM PER KILOGRAM WITH 50 SQUARE CENTIMETRE
S| TR (50 H 8%
MO = NOT DETECTED #FEyilid
« = LESS THAM i
SAMPLES WERE RANDOMLY SELECTED FOR TEST SHES Ak RS
f# = ACCORDING TO IEC 62321, A POSITIVE RESULT IWNDICATES THE EFRESEMCE
OF Ce(¥wIl., IT IS THE Cri(VI) CONCENTRATION DETECTED IN THE BOILING-
WATER-EXTRACTION SOLUTION AND SHOULD NOT BE INTERPRETED AS THE
Cr{VI} COMCENTRATION IN THE COATING LAYER OF THE SAMPLE. il reC
62321, WG EIBYE, ROAAWEFFE. BHMRE BREES KR P i E
TA{RI%, MM AR REER PSR,

DATE SAMPLE RECEIVED _JUL 22, 2008
W 1 R " sp0RE0TH22H

i mermEtm JUL 22, 2008 TO JUL 26, 2008
FESTING PERIOD BIEMHT o %ot fonn & annat=ns N2el

TEFE L EEERE AT LIRSS AR A AR A SRR AR E R EEEEEEREREEENEEE &R e o

BAGE 2 LOF 5

Intertek Testing Services Shenzhen Lid.-TFH Division

TiF., ShakouTechra Buildmg, Fdusins! 7ih Road, Shekou, Shenzhan, China
Tel: :m.-rﬂ-&bpg;g&ﬂ gitt ‘F\I:l'.uﬂl]-lTEﬂ 603 7118 Pasincde: 18097




Intertek

TEST REPORT NUMBER: SZHHO028022602

TESTS CONDUCTED

(B) TEST METHOD #M&%H -

TESTING ITEM FSLHIH TESTING METHoD il ik

REPORTING

LIMIT 5 HE

CID DIGESETION AND DETERMINED BY ICP-0ES

ITH REFERENCE TC TEC 62321-111/795/C0w, BY
CADMITN (Od) CONTENT
{

T SEE NOTE} ., #¥%IEC 62321-111/95/cDv, LiBER:NAE 2 mgfkg
F T S0 T T B R T .
Errm REFERENCE TO IEC 62321-111/95/CDV, BY
LEAD (Pb] CONTENT CID DIGESTIOM AND DETERMINED BY ICP-OES
5 (SEE NOTE). #%IEC 62321-111/95/cov, LIEHM 2 ma/ky
e it P T 08 7 A M R R (Rl |
EITH REFERENCE TO TEC 62321-111/895/COV, BY
MERCURY (Hg) CONTENT RACID DIGESTION AND DETERMINED BY ICE-OES
HE i |SEE NOTE). @&%TEC 62321-111/95/cov, Lifbiiae| 2 m3/kg
< U FETR SRR & SERE I8 G T 0 Rl T R
ITH REFERENCE TG IEC 62321 -111/95,/C0V, BY
CHROMIUM (VI) (Cr) OILING WATER EXTRACTICON AND DETERMINED BY
CONTENT (FOR METAL) -V1S SPECTROPHOTOMETER (SEE NOTE). £%1pc| 0-02mg/kg
etk s BT paR 2321 -111/95/00V, BIEbACHRECIER]R] 8 k-4 ey | WITH 50cm

g3 DERERH T (R |

REMARK REPORTING LIMIT = QUANTITATION LIMIT OF AMNALYTE IN SAMPLE
Ak MR = B M E W R

HOTE TESTS WERE CONOUCTED WITH REFERENCE TO 111/95/COV VERSION 2007-10-12
EHE WHICH IS STILL A DRAFT METHOD AND SUBJECT TO FUTURE CHANGES PRICRE TO

FUBLICATION.

AMELESH111/95/CDV VERSION 2007-10-12, SkATin{ods RO, Z520Mi2 milolie

o Sl

'EEEE ﬁ""ﬁ“"***itt****‘litﬂlki-I--I-t*tt:till-!*n1-!tf!:#ﬁtt‘l't*iIi***tt*tt**ti‘*i.i-ii-ﬂ-*

Intertek Testing Services Shenzhen Ltd -TFH Division
TIF., BhakouTechnology Main SBuiding, Indusinial Tih Rosd, Shakou Shanehsen, China
Tei (MB-THE) 2802 0411 Faw [BE-TE5) 22523 71154 Powcnde: 518067
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Intertek

SAMBLE INTO A
SUITABLE VESSEL
R IR A

okt

ANALYZE BY ICP-
OES

fil 1cP-0ES SHT

o d

S/ EVE LE R

ADDO EUITARLE
ACID

oA, - )

MAREE UP WITH
DEIONIZED WATER

MERETKES =

, TEST FOR Hg CONTENT F-SHAYHIEL:

PUT WEIGHED
SAMPLE INTO A
MICROWAVE
DIGESTION VESSEL
FERRIT ik e S A i
T

ANALYZE BY ICP-
OES.

Hl zcp-oEs S

RUMEER:

DIGEST SARMPLE
I¥ VESSEL

HRER R

i

CONCENTRATED
HITRIC ACID,
FLDOROBORIC ACID
AND HYDROGEN

= PERCXIDE WERE

ADDED WA NEAREE , W
WA

MAKE OF WITH
DEIOHMIZED WATER

MERTIER

TRANSFER THE
DIGESTED SOLUTION
INTC A VOLUMTRIC
FLASE

LLEREE e B

SZHHOOZB022602

DIGEST SAMPLE TH

MICROWAVE

DIGESTION VESSEL

TR ER A

1

TRANSFER THE
DISESTED SOLUTION
INTC A VOLUMTRIC

FLASK
L i A R

‘.11t**+-atit:***p++++aiiitt*ti**ﬂtt*+ittii**+f**ii#**iit*+ii+++k+ittitttti

PRGE 4 QF 5

Intertak Testin vP Services Shenzhen Ltd.-TFH Division

#F., ShakouTechnology.

k. = -|l.ﬂ

air Buiiding

nial i Rioad Elnhuumnll'ﬁn-. China
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Intertek

TEST REPORT NUMBER: SZHHO028022602

TESTS CONDUCTED

3. TEST FOR CHROMIUM (V1) CONTENT (BOILING WATER EXTRACTION)
A S RATRI (HAREEL |

PUT THE SAMBLE IMTO A
EUITABLE VESSEL WITH

MEASURE BOILING DETIONIZED WATER. COOL THE BEAKER
glﬁﬁ%ﬁ ﬁﬁm TOTALLY IMMERSE THE SAMPLE AND ITS CONTENT TO

o AND HEAT 10 MINS {EH&ATA4 ROOM TEMPERATURE
B ke Rt (1 2 M- A S B Bk, (8 PR R
. t o 75T L4 Mk o

Il

AMALYZE THE MIXTURE ADD ORTHOPHOSPHORIC
BY USING UV-VIS ACID SOLUTION AND
SEECTROPHOTOMETER DIPHENYLCAREAEIDE MAKE TP WITH
WITH WAVELENGTH SET 2 M sovurron SRS DEIONTZED WATER
AT 540 nm ) H-I—* EE.H# H-IE.'HI-F.-'RE%}‘
FE#ES- T H 4 FEAIERT
L 540 nm T &4

LR R R T o o o o I b R U S U U S wi Sy B Ayt o A s
END OF EEPORT

PAGE 5 OF 5

Intertek Testing Services Shenzhen Ltd.-TFH Division

TIF., ShakouTechnel atin Buiding, Indusénial Tth Rosd, Shekow Shenzhan, China
Tob [AG-T537 2002 0911 Fax (067555 2853 7110 Fusicone: 518057




Test Report No. CANEC0805640301 Date: 24 Oct 2008  Page 1 of 4
ZHONG SHAN SHI YANG METAL PRODUCT CO.,LTD

THE THIRD INDUSTRIAL AREA NANLANG TOWN ZHONG SHAN CITY GUANGDONG PROVINCE
CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as :

Jis C3604 BD COPPER

SGS Job No. : 11354821 - SZ

Client Reference Information : LOT NO 1931

Date of Sample Received : 04 Sep 2008

Testing Period : 04 Sep 2008 - 10 Sep 2008

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Huang Fang, Sunny
Sr. Engineer

T docemsnt [ inausd by 58 Company unds by General Conctions of Tamnvics prmied cvsriasd or avmlabie on requsel ard scoees bis x5 biip e sge. comSsrmauard cord disn
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b A pesp L1 [t Ernildbioh ol babillp dect il ton and jer it ipumin deiifad therein . hny lrkdei dl tha dooareetd m edviaed Bal isfo |:..,| |. I| =] him |.l.l
Ieis T Tt .:.-. al e i ol e nier .-m.-n iy mead in the limds ol Ciare s ieprweninan. o anp Tre Comgany’ s sobs mspanaipibiy & Cikami g i
oL doaw ral ue r - 1 EEETETE -u! e ng Fita ard ik |||l uimi urddm e mneecior doouranis. Any snaulbanied eflerabion. fomery m
l.l Bt @l thg it .,.-\.uq.hj i diogerniEin g urdEa?l prd GITand ey map T [ |-:.||.; al@il dang of e lis

lSEsu h ulftn sharam in this el r lu-:llluh un rL.ru smrprimis | lended. This docs e cannas! Bemproducad eccopd n Ml witasil poen app-ol of e Company
1]
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SG

Test Report No. CANEC0805640301 Date: 24 Oct 2008  Page 2 of 4

Test Results:

ID for specimen 1 : CAN08-056403.001
Description for specimen 1 : Brassy metal rod

Heavy Metal(s)

Test Item(s) Unit Test Method (Reference) Result MDL
Cadmium (Cd) mg/kg 1EC 62321/2nd CDV (111/95/CDV), ICP-OES 12 2
Lead (Pb) mg/kg 1EC 62321/2nd CDV (111/95/CDV), ICP-OES 31199 2
Mercury (Hg) mg/kg 1EC 62321/2nd CDV (111/95/CDV), ICP-OES  N.D. 2
Hexavalent Chromium (CrVI) by - IEC 62321/2nd CDV (111/95/CDV), UV-Vis  Negative O
boiling water extraction

Note:

1. mg/kg = ppm

2. N.D. = Not Detected (< MDL)
3. MDL = Method Detection Limit
4. & = Spot-Test:
Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test result
is negative or cannot be confirmed.)
Boiling-water-extraction:
Negative = Absence of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is
equal or greater than 0.02 mg/kg with 50 cm? sample surface area.
5."-" = Not regulated

Remark: Results & photo(s) of this report refer to test report CANEC0804900401.

1 of Tanvics primied cymrias or svmlabis on requseil srsd mcceun bis = B WL B 8. CEET S TTTALA el card dieTie

ared jerriad adiin ignuan defired Sarain, hry labde ol tha decareend o sdsised Bal sfoiralon coslaned e
nrdy gad wihin s lmis ol Cisres iaswsesinan o gy Tra Crmpany’s Sed e i by o im on G e e

pereming Bl her nghis ard shbgatun urds Se ranesci urraria. & v Thesy gilerakizn, laiyge
B doedtiEng I8 i @adl B GTErdams map b inidsln i Tglag i #amar @ like

Farrwm in i G | oo r b wrcky e wmrrpuimd e Dl . Tooiw o s cannad e e produced sccepd in Ml wit®oel pro appeovel of e Comparny
B R B, S P g reeor | eorvong Deemepresl e Lo 3 I I (A=A I ERSERY A (BRI FN.LHI5.0m
U - f RS K R S R oY SR DAY PE-NIATREEEEE  f (BEATENITANA  ® sgaechinafiugscon

Maimnbsarof tha 506 Group (505 B&)



GS

Test Report

No. CANEC0805640301 Date: 24 Oct 2008 Page 3 of 4

ATTACHMENTS
Testing Flow Chart

11 Mame of the persan who made measurement: Bowen Chen
2] Wame of the person in charge of measurement: Adams Yu

Sample Preparation

h 4

Sample Measurement

lPh.-"Cd

Acid digestion with
microwawved hotplate

Hg

¥

Acid digestion with
microwawve! hotplate

lr;rm

|

'

MNonmetallic

L

Filtration

v

v

Solution

Filtration

material

Metallic
material

¥

Adding digestion
reagent

+

Fesidue

h 4

13 Alkali Fusion /
Oiry Ashing

271 Acid to
dizsolve

ICP-0OES/ALS

¥

D T4,

Heating to
90~95°C for
extraction

v

Filtration and
pH adjustment

y

Adding 1,8-
diphenylcarbazide

for color

development

¥

¥

Fositive ﬁ

Boiling water
extraction

!

Adding 1,5-
diphenylcarbazide
for color
development

+

A red color
indicates the
presence of C+
If necessary,

LIV _Vis confirm with
LW-4is.,
¥ ¥
DATA, | DATA,




Test Report No. CANEC0805640301 Date: 24 Oct 2008 Page 4 of 4

Sample photo:

CANEC0805640301

=== —————————

m.wwfrmf'ﬁrf-a:rf,;m',;ﬁr,,w,.aw
34151617 W19 1|'. o 8 g B = e L

e

CANO08-056403.001

SGS authenticate the photo on original report only
*** End of Report ***
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Test Report No. CANEC0806700101 Date: 12 Dec 2008  Page 1 of 4
SHENZHEN DONGHAOYUAN MACHINE & ELECTRICS SCIENCE-TECHNOLOGY CO.,LTD.

39 BILK,5 ZONE,CUIGANG INDUSTRIAL PARK,HUAIDE,FU YONG BAOAN,SHENZHEN

CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as :

RIEER

SGS Job No. : 11478899 - SZ

Buyer : RER

Client Reference Information : MATERIAL:48, &

SGS Internal Reference No. 5.2

Date of Sample Received : 08 Dec 2008

Testing Period : 08 Dec 2008 - 12 Dec 2008

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).
Conclusion : Based on the performed tests on submitted sample(s), the results comply

with the RoHS Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS-CSTC Ltd.

Huang Fang, Sunny
Sr. Engineer

i, Agig o i limitalicn of Gebilily, indempdlication and junisdiclion isswas defined tersin, Any holdar of this document is advised that mlormaticn conlaingd haracn
reflecid Sgdings atihe me of ils inlarvention caly aad willvin fha limile of Client'a inslructions, if any, The Company’a scla reapansibify is ko s Clienl and his

ot i, 3 ' iap - T P Pl - " f i i =
doa Sl b does nok oxofy o 1 parkas 10 @ fransaction from axercising ol thair rights and abligations under the ransaclson decuments. Ary unauthanzed alleratian, forgery ar
el e A\ appaaranca of thia dacemant i3 unlswiisl and cftonders may ba prosecutsd i the fullast axtantof the law

Peulis shoren n Bis hesl reoor! refer anly bo $io sampis|s) lested This document cannot be reprodeced scoepd infull, withcul prior appeoyal al the Comparry.

T Mo s Soeniech Pk .:u,ﬂ?;-‘-l Eemworic | Tachaokey Devebyrwnd Disiid Geargihoa Ching 510063 | (BE-POMRZ1555A5 186202075 H3 L TR
cPE « I ST A ER AR TR 1908 BRHN- 510663 ¢ (BS-DOVE21S5G56 {(B5-20|B2OTEMZ @ sgschinaegs.com

Member ol the 5G5 Group (SG5 5A)
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SGS

Test Report No. CANEC0806700101 Date: 12 Dec 2008  Page 2 of 4

Test Results:

ID for specimen 1 : CAN08-067001.002

Description for specimen 1 : Golden piece (plating)

RoHS Directive 2002/95/EC

Test Item(s) Unit Test Method (Reference) Result  MDL Limit
Cadmium (Cd) mg/kg |EC 62321/2nd CDV (111/95/CDV), ICP-OES  N.D. 2 100
Lead (Pb) mg/kg |EC 62321/2nd CDV (111/95/CDV), ICP-OES  N.D. 2 1000
Mercury (Hg) mg/kg |EC 62321/2nd CDV (111/95/CDV), ICP-OES  N.D. 2 1000
Hexavalent Chromium (CrVI) by - IEC 62321/2nd CDV (111/95/CDV), UV-Vis = Negative & #
boiling water extraction

Note:

1. mg/kg = ppm

2. N.D. = Not Detected (< MDL)
3. MDL = Method Detection Limit
4. O = Spot-Test:
Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test result
is negative or cannot be confirmed.)
Boiling-water-extraction:
Negative = Absence of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is
equal or greater than 0.02 mg/kg with 50 cm? sample surface area.
5. # = Positive indicates the presence of CrVI on the tested areas.
Negative indicates the absence of CrVI on the tested areas.
6. "- " = Not regulated

This documant i i ssued by e Company under itz General Condiliors of Samvice printed swerssf or pvallsble an reqguest and sccesstale ol oS 3gs comitarmaand condiliona
p o thi limitation of Babllity, indemrification and persdiction issues defined therein; Amy folder of this document is advised that sformalion contained hereon

e R 0 g R gdings al tha teveof He Intarvention ealy end within tha liméts of Cllant’s inclructiong, il any. The Company's sole responsibidy islo (s Clianl sad this
dos -Jl"!' doss nod axcH .\\ & parkas 16 8 iraneaction from axarcising all thair righla and abligationg undar the Iransaciion dosumants Ary URAIRRaREed sllaratian, lGrgery ar
fal I;_.' appua'ar on af this docemenl is unlawdul and clfenders may be prospculed o the fullest exient of the law

L

wiltE s hawe in ik el reoor raler ooly o Te sampisls) teetod . This docurment cannod be pepeodinced axcapd in full, sithcul prior appeoyalal the Company

T ) il il Port Gusng i Fromic : Tachaoiogy Develren D Gianghe, Ched 310660 0 (BE-ADEZ155555 1 (BS-20[82075113 WA SR COm
ohE - I BT WIS 1085 R 510003 ¢ (BS-Z0JE21S5555 § (620207513 o sgschinaiBsgs com

Memberol the SGS Group (5G5S SA)
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SGS

Test Report No. CANEC0806700101 Date: 12 Dec 2008  Page 3 of 4

ATTACHMENTS
Testing Flow Chart

171 Mame of the person who made measurement: Bowen Chen
21 Marme of the person in charge of measurement: Adams YU

Sample Preparation

¥

sample Measurement

Pb/Cd Hg Cré+
L d ¥
Acid digestion with Arid digestion with & ¢
microwaved hotplate microwaved hotplate Nonmetallic Metallic
raterial material
b ¥ + *
Filtration Filtration "
Adding digestion Positive
| reagent
v v v ¥
Solution Fesidus Solution Heating to
90~95°C for Boiling water
extraction extraction
¥ ¥ 4 *
1% Alkali Fusion / ICP-CES o _
Diry Ashing Flltrat_lcln and Adding 1,5-
2 Acid to pH adjustrent diphenylcarhazide
dissolve ¢ for color
¥ _ development
OATA, Adding 1,5- 1
¥ diphernylcarbazide
ICP-0E S/8AS for colar A red color
development indicates the
presence of Cré+
+ ‘L If necessary,
[LPAYT confirm with
DATA Uv-is.
Y +
DATA | g DATA

oxient of the law
cdlucarel @acapd in full, witheul prior appeouslal the Company

T e s, Sl Port Gusriv Feanomir B Tachaningy Deveisareenl Dl (6

o] « [ - £ S TE 2 R SR ER S 108

L]

W Sh5GE Com

. sg5.chinaiftsma com

Memberof the G5 Group (565 SA)
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Test Report No. CANEC0806700101 Date: 12 Dec 2008  Page 4 of 4

Sample photo:

CANEC0806700101

CANO08-067001.002

SGS authenticate the photo on original report only
*** End of Report ***
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Test Report

ERHERTTRNTRET ARNCITTNNY e
MINCHALD METAL INDUSTRY co., LTD.

AR A8
i1l, PEl YUAN ROAD, CHUNG EI CITY, TAIWAN

ATHEESEGE A2, X "Bt Y "8ild T (The following samples was/were submittad and
identified byfon behalf of the cliemt a=) ¢

ﬂ_&.&ﬂ(ﬂanpln Description) i i

B (Siyle/lten No.) ¢ LCREH0065/36) THAGZAA

ﬁ#ﬂ“tﬁanplu Recelving Dt 1 J00H 1154

MEAB M (Testing Period) + R00&S01154 TO ZDO0ES1IFTT

PPt TR RS PP T I I N N s e Tttt —==================&es SeS=s R ENEEERENNNEAEE TS ===
M EE (Test Requested) t M RoHS 2002/95/FC AAFFEAESBRE. (In accordance with the RoHS

Niewerive 2002F35/EC, ond its amendoenl direciives).

M H R (Test Hethod) ¢ L1y FEIEC 23] /2nd COV (110495/COF) - Clause DR, AEERSTR
B e Ig e, ¢ With referesca ra TEC 62321/20d COV
V1198 CDY) - Clovse 8. Deternination of Cadmian by ICP-AES.

{2) $HIEC B2321/2nd COV (111795/CDV) - Clavde 9k, MARRSTHR
BFgat i Ge®. / Tith reference to 1BC 62321/ 8nd CDV
L111795/C0Y) = Clause 9., Deterninal iopn af Lead by [CP-AES.

£3) $EIEC 62321/2nd COV (1101/95/CDF) - Classe TH ., ASARSETR
FETFas MR R4¥. / With reference to [BC 62321/2nd OV
C111/955CEN) - Clause 7. Doternination of Mercary by [CP-ABRS,

{4) SNERAHT EHES,. $£18C 60321/ dnd COV (111/95/CIN) - Annex B
@, HMSpot test / boiling water extract {on 3 e S0 E 9
{ With refereoce to TEC 6232174nd CIW (111/956/C0N) - Anmex B.
Metorminat ban 8f Hexavalent Chromiom for netallic saoples by 5|-Hll
test / boiling water extraclion Method.

{6) $LIEC 62381 /dnd COV (111/95/CIN) - Anmex AR, wRWANR/ T
ﬂﬂﬁ-‘ﬂi&ﬂiiﬂi.&liu'ﬁ‘i- f With referesce to [BEC 62321 2nd
I C100/955CDY) - Annex A. Determination of PHE and PROE by GCANS.

b R (Test Results) : WEF—H (Please refer 1o next pages).
B (Conclusion} sy HEE,RERRSGMNEEE, FaioHsizod s/ IR LiF TRy B E
[Based on the perforoed tests on submitied samples; the tesi resalls wre

compl iant with the linits of ReHS Directive Eﬂ'l:‘E.l'ﬂﬁ.l'EL' amid 1e

subseijuent anendmeniz] . ’%?‘ i 1)
Stonad for aad on DeRuif of lﬁj}“m et

SGS TATWAN LTD. %‘ﬁ"ﬁ* &'@lﬁﬂﬂ

L1

Chemical Laboratory — Talped
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Test Report

BE® (Ko, ): CEfEOBR/BOAZN

B8 (Thaiel: 20080111

WM Pagel: & of &

SEMERIEEOT ML LU TRI T PR
MINCHALD METAL INDUSTRY CO.. LTD. =
PEBLEEE
I. PEI YUAN ROAD, CHUNG LI CITY, TAINAN
MMM R (Test Resulin) F@iUnit): oglhg

®iRag L MBE (Result) oy E Rol=

_ Method - 2] M4l
(Test Items) {Refer to) No. 1 M.} {Limit)

& ! Cadmien (Cd) (1) n.d. ] 100
I_:I_{." £ Laad {Pb) i) i F 1000
e/ Mercury (Hgl (3] e, 1 10
=X / Hoxavalent Chromien Cri¥[) by {43 Nopnl ive Sae Mole 4 W
Spul Lesl / bolling witler extracbop
FAMEMI / Sun of PHEs m.d. - 1660
—RWE .’-l.-nnumu:u'-hlpllell_;.'] L 5 =
LI!E_E { D bromobi pheny] fieidl g
=B | Tribromahipheny| naids 5 =
MEWE [ Teirabronobiphenyl .. 3 -
E-"ﬁ ! Pentabroonobipheny] a.d. 5 =
SRME S Hexahronohiphenyl mad. o -
LRME / Heptabromohiphesy| fidd. b .
ARBIE  Octabe II'Hlll'l.'ll'II:"r'j'| s ] =
ALAWE / Hllnnhrurln:-ia'.phuu:.rl i1« - G -
TikME / Decahramsk| jsheny ] t5 m.4. a =
(P AMEMpF / Sum of PHDEs ' Bl - 1000
—RMEM / Monobromodi phenyl ether N & ==
—EWEN Dibromodiphenyl ether 1.0, i
ZRBEM / Tribronoedi phenyl ether n.d. a =
mREREs / Tel rabromodipheay!l wiher B, 5 =
I.Eil-“ A Pentabromodiphenyl ether n.d. & =
Tk RE / Hexabromodiphenyl eiber n.d. 5 -
LRMEM / Heprabronodiphenyl ether .. b =
AEBEM J/ Octabronodipheny] other y-d: i -
LR RS / Nonabronod i phanyl ether st By ' E
Tk Es Decabromodiphenyl ether natd. js - ; =

ke § P TP B TLISE TS TP i 1 Lt wpan e anki 1
- LT - R LT R

Tem Foud Mleaci b bdaisd iy T5e Cormpany unaier i & Ges 3 £ onid oo el Serves
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Test Report

EHMERZEMBDFRLE LI IR LR

MINCHALL METAL INDUSTHY ©0O., LTD. a

o L L
11, PEI YUAN ROAD, CHUNG LI CITY. TAIWAN

M el (TEST PART DESCRIPTION):
NG, 1 T WHAES N (YELLOW-CUPPER COLORED METAL SHEET)

iz (Moce) :
L. mpgfkg = pp=
nad. & Kot Decocoed l:.*..ﬂ‘ﬂ:‘.]
MOL = Method Deveetion Limit (77 SO0 48 A4 )
Spat-lesl:
Negative = Abzence of Cr{V]) coaving / surface layver (LS P00 85088 .
Pesitive = Presence of Crd¥V1} coacting / surface layer(S@8F 408 8 S8

The tested sasple should be irther verified by boiling-water-exiraction nethod if the

o
gy

spol Rest resuli cannel be confirmed.
(I R e, MR ST i dboiling-water-ext roci ion 38 7% i — b §iig )
Bail ing-sialer-extraction:
Negative = Absence of Cri¥I) coatlug / surface layer (388 a8 T 8] =5 .
Pasitive = Presence of Co(¥VI) coating / sarface layer(S8AF 910 8] 1R85 ) -
the detected concentration i bBoiling-water-extraction salution is sgual ar

grepler than 0,08 ngfkg with S o sanple surface ares.

WA REZ0.02 np/hg with 50 en’ (sanple surface srea)
B. ® = Poasltive fadicates Lhe presence of CriVl) on the tested areas and result b ragardad
as not conply with Roll® requiressot. (Pesitivefofil i B > 58 F 5 SholisE )
Meguiive indicnies the absence of CriVi) on the iested areas and result ho regarded

as comply with BolS requirement. (Negativedo il al Bl = &8 F Sholis 2 40
fi. "=" = Mor Repuelated [ S48 {0)

KRB
L] %ﬂ{ﬁ“ﬂﬁ ?ﬂ%’mm\

e v L

=

Indun ortwled e Do neiult $hown m Dhis Sl ropart o oy 5o the semplesd sl Thin i b rrgH T P, FATATE @ Pl a1 sl (39a18 milleei st pbiv ol Uha Do panp.
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Test Report
BAkA £ R IE R A R4 mNIEEND NINETEE
MIMCHALLD METAL IMIEISTEY 0. . LTD. 3
b TR R

11, PEI YUAN ROAD, CHUNG LI CITY. TAIWAN

1) s T ol =i - B AL TSR «( AMS MU FARN ) These samples wera

dissalved totally by pre-conditioning methed according to below flow chart. [ Cr™ test method excluded |
21 MR i s fName of the person who made measurement Climbgraat Yang
3 MEAEFA S | Name of the person in charge of measurement: Troy Chang

| W4 ¥®iE2 / Cutting - Preparation |
v

| MU L $ | Sample Measurement

4% Pb - 44 Cd L#Hg 1;',-fl'ﬂl::r"*
¥ e L
G T T2 0 M 1 ot S L T MBI RRB A | | | Sad® Ak (A
{Ei4= F &4 5/ Acid digestion by suitable | Microwave digestion with | | aporoodate amount of
acd depended on different sample . | HMOHCUHF Il digestion reagant
material {as below tabe) | i
— . #ﬂ#iifﬁ‘lﬂﬂ'ﬂ
| i # | Fitrebo i
! - : . 3 B | Heat to
I ropriate
r i/ Ramaoe temperature to exiract
| min | Salution 3
|1 s :
Akl o AUt EERL
1 2] BEUER
l dissoive Cool, ffer digastale
v ! R thraugh filker

| ARESTLET @4 AAR /ICPAES

IR

4N | Sample Material LA o 0 / Digestion Acid o b 4B, Add
"R L TN TREITEIYY cipheny|-carbazice for
Steal, copper, aluminum. salder Aqua regis, HNO3 HCL HF. H:O; S dinmlpmant
sl | Glass Syt 9 8% | HNOyHF |
&, W, b=, MR/ Z+k /Aqua regia
CGoid, platmum, palladum, caramic M- kR
§% { Silver sk | HNO, (RE ST 50
@ | Plaabc RLAL, WALk, AL, BERR / 40 nm #maLE S
H3S0u HzO5 HNGs, HCI magure the
K4 | Others S r LT EE SRR '% HE nee at 340 nm
Any acid to total digestion naﬁm WW
RPN T Tk

\\ nﬂ"“'. L]
&;ﬂ"‘ﬁ.-ﬁl é:l?‘f" <

_lI.'II_'_',a'

%ﬁﬁ

uerdf“' u.lll'l'l"l rlluhlhn'ﬂrnlhlmlrlpwl -r'.-ml:l:ul.hl—'mhh.- l-nlld. ﬁ!kﬁ;ﬁﬂlmlmﬂ TR 8 b, WA Targl QR s ETIAn paermeakan af 1he Dompoery
i

B T o B PR T LS RN A o o PR ET R i I g
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i i v Crva gy ool b by, waerrralc oy i g ju rinaminn It desf resr rhesver davp nider ol vhie Tees Feeoat | st aiesd than nfo mai o e Cmgarna P
11T |t ol 9 0 s e il @i e P s T e 18 B0 TRl L ang) st owns, i ey T Divmadadve' s S0b | Mg UTainy & 10 08 Caear snd 1hin g ument doss 7 SeOfHLl1e pariey (o d iremacson
ror e paerg af thas nghe ans obsgalars ancer 15 s s oy e . derp urvad e sl aResatsen, Foeg prp a0 Tabfacangd of 1o (0] GF S (eeaasns o | e roqumen: @ usbesdsl and
niferder rmay b coomenried o the tele s o of 15 o

il Taessa= Ll
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Test Report

EE (Mo, b CESI008/BO4E0 BHR{Daze): J008711/010 A (Page): 5 of 8

E R KA MRE LRI R )]

MINCHALL METAL INDUSTEY 0., LTL. =
o LR AUEERERE-
11, PEI YUAN ROAD, CHURG LT CITY, TAIWAN

$RME S AWM ESM S EAE | PBB/PBDE analytical FLOW CHART
1) MEAHR : W | Name of the person who made measurement: Roman Wang
21 MR A HdrY [ Name of the persan in charge of maasurement: Shinjyh Chan
dn e WA F [ First lesting process ———»
RAFA R A 7 Optional SCreen Procass s
19414 [ Confirmation process ==&

Sample | &
'

Sample pretreatment / {E.5 % &1

%

Screen analysis / i B 54

....-""‘--II-II1---I.IIIII-..----

v

Sample extraction 4§ .5 E
Boxhlat mathod « & FRiE

Concenirate/Dilute Extracted solution
B SRR

T
b

Filter | Rk S

Analysis by GCMS /
Y TR Y R

el R
.h- :rl'-rn'll'-ﬂ|I'-nl.rrll'u-"hﬂ'nlr-rlwrlrlll'rrrlrlrInlhr'u'ﬂﬂrllll-ld.!r“'d #.mmmnmmmwmmrﬁm#ncﬁwp
R L N - T R I R T N ¢ o Y e SHAM -
mTl-l.lhlﬂll.l-l.l.llﬁ“ I IeE rmil.l'lﬂf 1 el © pneinee = Hnwurnpﬂn-l“w:ulﬁbmm|w.r-ubrl i Fasws mLenm s s _and _coebiera e erine
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from eeeziung @l iEei iy ard oobgaiiam urder the immacson doowmenie Any sresuorioed dismins. ey o lelibcaine of the coniemi or a ol oF Pl et | B enlawdid g
aferden msy b pmecued 1o e hden snent of the e

¥l Vv Ll
TR L T e | et Togms 03 yinpsan R, Wy orchariad Rone, Tigen Coonty, Tawan /7008 FT B LA TS 1 - 596 3312090 175 |+ 066 [ 1217 wwwagacom

Rhervi ol 1re TG Docas (5060 bAI




m]ﬁﬁ% RN, b CEF2008/R0420 BN {Dace): 2008711/11 TK(Pagel: 6 of 4
Test Report

ERMERTEREAT ML UL R
WINCHALD METAL INDUSTRY C0O.. LTD.

TEWILE IR

11, PET YUAN ROAD, CHUNG LI CITY. TAIWAN

= REMNEL -
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SGS
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M Ne. SHE100748/CHEM Date: Jul 15, 2008 Page 1 of 4
RATECRR L EMEHE AR L

ERNAR R LW EHEE TR TIER 8N

DREARMTGRECHESNENDT .
A E TR TR T

SGS #I%® 111520332

ET L

AR EM 2008-07-11
FRAREN . 2008-07-11—2008-07-15

Hia¥g - 8 RoHS /b4 200205/EC L R Fine

T 8 IEC 62321/2™ COV (1119500V): W TS~ RERAMES ROWERE
(1) FICP ¥ % Wa) &M
(2) HICPMERM TR
(3) HICPHMEEHSE
4) BHEENEAREOSE
(5) Ml GC/MS MiE PEBs{$ ML )% PADES £ REL KN 13 &

i CWERTH
WLt S ;’-}E:i&-ﬂ BTN, B R Y EKE RoHS 1h4 200286/EC AR EESMEE
ﬁ'l L]
SGS-CSTC kTR RN R ¥ SOS-CSTC ¥ TRENEST
g o " W&ER
AR TRedy

52N E LM S 2008 i 07 1 15 HBE-S SHETOQTASCHEM 2 MmN Mo Til%. mHB{, OUHIELS

rhir-t-—in-m!nmmlﬂruhnﬂnﬂ%uuhnm-nﬂrmummammﬂ_ e FHii_ind condiiomry
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